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SHAOXING BIGU TEXTILES CO., LTD.
NO.94 QISHENG ROAD YUECHENG D SHAOXING

The following sample(s) was / were submitted and identified on behalf of the client. SGS is not

responsible for the authenticity, integrity and results of the data and information and / or the validity of

the conclusion. results apply to the sample as received.

Sample Description: 100% POLYESTER INHERENT FLAME RETARDANT LINEN DIMOUT FABRIC

Color: WHITE
Composition: 100%POLYESTER
Manufacturer: SHAOXING BEGOODTEX CO., LTD.

Style/ltem No.: /

Test Requested:

EN 13501-1:2018 Fire classification of construction products and building elements — Part 1:

Classification using data from reaction to fire tests

Test Results: -- See attached sheet —

Test Period:
Sample Receiving Date : DEC.19, 2019
Test Performing Date : DEC.19, 2019 TO JAN.02, 2020

Signed for and on behalf of
SGS-CSTC Co., Ltd. Anji Branch

I
Allen Zou 1P -
Lab Manager AJFS1912013478FF

Unlass olheewine Eieed N wiiling, s decusant s saued by B Comaany subjecl 10 its Gensal Condillees of Sardte prinled
evitianl, uT:.'aul- &n .Emu--l o -mu:_-u- %Iy .'M.E]_ﬂlpﬂTImi-und-_ (Hkah Bap dnd, Bas @leslranss Baieal Secu=an b
aubgact o e and CondSonm. e Eactronic Irnu.'my' o _'||'-'\-w_ W, BTN LT Tarma-ant-CongtionuTemm g-o- LT MR
Almntion ip graven (o the limitation of latdity, indemaification nng uripdcign Bsyey deled v Ay Hdtrgfﬁﬂ‘m“nr-t
wdvised thal informetion coniaingd hereon refecis e Company's Tindings 1 the ma of &8 inleirestan only ssd within the Enils of
Client's iswinsztors, i1 sy, The Company’s 4oie redsensbilng s b lin Cllest and ihis documani Seas mod suoseraie pariled o &
Eangactisa fnom esxenciiing all Bair nghly and S8digaticna under [he Yaniachisa dofumheats. Thin dscumanl tannal be resrodused
axcapl in Bll, withaul prigs writlan ageetral of tha pany, Any unatboriond allarabon, |u|‘|l‘_f or iplaification of tha conmen] or
appearance of thiv docemant b urdawiul snd offenders may Ba prosecyled to the Bllest axtend of s law. Unless ofbarwise stated the
piegulis s in Bde eed repont refar only 10 the senplels | tesied and such samgle[a) 8o retsnaed for 30 days onty.

Arlanian:Te chack Bhe authsatieity of taatihg /- lndpaciian ropart & corliflenis, plonis eonTact 1k s lsks

Mo 1, SR, Biock St ety T, ourdy P Prsbon, (e 313300 £ 06570 SOOS (65T SHIRN wwmagacpousp commien
Hll-FIL-PEIRATRCERE L@ MR 303300 U GST NS FCTD SHIEN ¢ sgachinafegs.com

Mambar af tha 5G5S Group (365 SA)




SGS

Test Report No. AJFS1912013478FF Date: JAN.07, 2020 Page 2 of 6

. Test conducted

This test is conducted as per EN 13501-1:2018 Fire classification of construction products and building

elements — Part 1: Classification using data from reaction to fire tests. And the test methods as following:

1. EN 13823:2010+A1:2014 Reaction to fire tests for building products - Building products excluding
floorings exposed to the thermal attack by a single burning item.

2. EN ISO 11925-2:2010 Reaction to fire tests — Ignitability of building products subjected to direct
impingement of flame — Part 2: Single-flame source test.

Il. Details of classified product

a) Nature and end use application

The product “Fabric” is defined as a decorative sheet. Its classification is valid for the following end use

application: Decorative fabric.

b) Description

Sample Description | Fabric

Color Grey

EN 13823:1500mmx1000mm&1500mmx495mm
EN ISO 11925-2: 250mmx90mm

Mass per unit area | 335 g/m?2

Sample size

Exposed surface Face surface

Mounting and fixing:

The test specimens are fixed mechanically in the trolley, champed at the top and the bottom, no joint in the
long wing.
lll. Test results

Test method Parameter Number of tests Results
FIGRAo.2ms (W/s) 9.8
FIGRAo.4ms (W/s) 0.0
Whether lateral flame spread (LFS)

to the edge of specimen No

(Yes/No)
EN 13823 THReoos (M) 3 0.2
SMOGRA (m?/s?) 0.5
TSPsoos (M?) 7.0
Flaming particles or droplets No

(Yes/No)

To be continued...
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Test method Parameter Specimen number Results
Whether vertical flame spread (Fs) in
EN ISO 11925-2 excess of 150 mm within 60s No
(Yes/No) 6
Exposure =30 s — -
Ignition of the filter paper No
(Yes/No)

IV. Classification and field of application

a) Reference of classification
This classification has been carried out in accordance with EN 13501-1:2018.

b) Classification
The product, Fabric, in relation to its reaction to fire behaviour is classified:

Fire behaviour Smoke production Flaming droplets

B — s 1 , d 0

Remark: The classes with their corresponding fire performance are given in annex A.

c) Field of application

This classification is valid for the following end use applications:
--- With mechanically fixing

--- No joint

This classification is valid for the following product parameters:
--- Characteristics as described in section Il b) of this test reports.

Statement:

This declaration of conformity is only based on the result of this laboratory activity, the impact of the
uncertainty of the results was not included.

The test results relate to the behaviour of the test specimens of a product under the particular conditions of
the test; they are not intended to be the sole criterion for assessing the potential fire hazard of the product in

use.

To be continued...
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This classification report does not represent type approval or certification of the product.

The test laboratory has, therefore, play no part in sampling the product for the test, although it holds

appropriate references to the manufacturer’s factory production control that is aimed to be relevant to the

samples tested and that will provide for their traceability.

Annex A

Classes of reaction to fire performance for construction products excluding floorings and linear pipe thermal

insulation products

Class Test method(s) Classification criteria Additional classification
AT=<30°C, and
ENISO 11822 and Am<50%, and -
tr=0(i.e. no sustained flaming)
A1 PCS<2.0MJ/kg?  and
PCS<2.0MJ/kgP®c and
ENISO 1716 PCS<1.4MJ/m2 ¢  and -
PCS<2.0MJ/kg ©
ENISO 1182 AT<50°C, and
or AITTS50°/0, and -

<20 s

and ["pPCS<3.0MJ/kg 2 and
A2 PCS<4.0MJ/m2 b and i
ENISO 1716 PCS<4.0MJ/m? ¢  and
PCS<3.0MJ/kg ©
<
en 13629 LFS~ digo of spesimen and Smoke production ‘and
THRs00s<7.5MJ g dropietsip
FIGRA<120W/s and
5 EN 13823 and %_Zf; eigesclc‘uspeumen and Smoke production fand
: 600s=7. Flaming droplets/particles ¢
EN ISO 11925-2 within 60s Fs<150mm
Exposure =30s -
FIGRA<250W/s and
c EN 13823 and LTZ%<e2?E&ZSpeC|men and Smoke production fand
: 600s= Flaming droplets/particles 9
ENISO 11925-21 .
Fs<150mm within 60 s
Exposure=30s
5 EN 13823 | and | FIGRA<750W/s Smolfe production fand
EN ISO 11925-2 Fs<150mm within 60 s Flaming droplets/particles ¢
Exposure=30s
E EN ISO 11925-2" Fs<150mm within 20 s flaming droplets/particles "

Exposure =15s

To be continued...
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EN ISO 11925-2

F Exposure =15 s

Fs>150mm within 20 s

aFor homogeneous products and substantial components of non-homogeneous products.

bFor any external non-substantial component of non-homogeneous products.

¢ Alternatively, any external non-substantial component having a PCS < 2,0 MJ/m? , provided that the product
satisfies the following criteria of EN 13823: FIGRA <20 W/s, and LFS < edge of specimen, and THReoos < 4,0
MJ, and s1, and d0.

dFor any internal non-substantial component of non-homogeneous products.

e For the product as a whole.

fs1 = SMOGRA < 30m?/s? and TSPsoos < 50m? ; s2 = SMOGRA < 180m?/s2 and TSPsoos < 200m?; s3 = not s1 or
s2

9d0 = No flaming droplets/ particles in EN 13823 within 600 s;
d1 = no flaming droplets/ particles persisting longer than 10 s in EN 13823 within 600 s;
d2 =not d0 or d1.
Ignition of the paper in EN ISO 11925-2 results in a d2 classification.

h Pass = no ignition of the paper (no classification);
Fail = ignition of the paper (d2 classification).

 Under conditions of surface flame attack and, if appropriate to the end—use application of the product, edge
flame attack.

To be continued...

Unlasa olberwiia spfeed n wiiling, s decusant is asuved by B Company subjecl 1o s Oenstal Condillees of Sarvos prinisd
evitianl, uﬂcam- &n .Emu--l o "“?H. 1 B, _pﬁugp.l'[-m‘--nd-_ (HAR Eap dnd, ks -u-:jlmcu: Bofma | Sccu=an i
sutgect 1o Terma and CondSont for Elacironic o i e, mgn Comsn Terma-ang-Corionu Tarms _-ﬁ:-yr_nlrﬂ mapx
AHmniion ip graven (o the limitation of labdity, inde: ation and jur E Eaaan l:hrr\-idw'grrn Ay WH‘;I " m-a-nf'-m
advised thal Information contaned hereon refecis the Company's Tndings a1 the lime of i iInlsrvesson anly s within the lmits o
Client's iswinsztors, i1 sy, The Company’s 4oie redsensbilng s b lin Cllest and ihis documani Seas mod suoseraie pariled o &
Eangactisa fném sxpnciiing all ®air nghly and wi%:mf_wl ururll tha Yaniactsn dotumests. Thin dscummnl cannal be regrodosed
axcapl in Bll, withaul prigs writlan ageetral of tha pany, Any unatboriond allarabon, |ué’|l‘_f or iplaification of tha conmen] or
appearance of this docemaent i uriawlul and offenders may h:ﬂpmmlld o e Ballest axtend of tha law. Unless cifarwian stabed the
riegilin ahawn in i beed repon refer only 50 the senple{s ) iesied and sech sample(a) &'s retsined for 30 days onfy.

& corl

N 31, St Psad. Bk, Sonht ey o, M Cinrty, Pefr Prosce, 0 313300 % (26570 SUREDS. § (35770 SOIIBDD wwmagageouspcomen
0 -FL-EARRA TSRS ERELRN1E M 31300 1 (650 SORE f (677 SHEEN ¢ sgschnafiags com

Mamber af tha SGS Group (3GS S4)




SGS

Test Report No. AJFS1912013478FF Date: JAN.07, 2020 Page 6 of 6

Photo Appendix:

Before test After test

SGS authenticate the photo on original report only
***End of Report***
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